
Parts ManualParts ManualParts ManualParts Manual
Mfg. No: 100902-0349-99

Copyright ©  Briggs and Stratton. All Rights reserved 11-Oct-2017





Table Of ContentsTable Of ContentsTable Of ContentsTable Of Contents

Model ComponentsModel ComponentsModel ComponentsModel Components PagePagePagePage
Carburetor Assy,Fuel,A/C. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
Complete Engine Assembly. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

Not F
or

Repro
duct io

n

Copyright ©  Briggs and Stratton. All Rights reserved 3 11-Oct-2017



Carburetor Assy,Fuel,A/CCarburetor Assy,Fuel,A/CCarburetor Assy,Fuel,A/CCarburetor Assy,Fuel,A/C
Mfg. No: 100902-0349-99

Not F
or

Repro
duct io

n

Copyright ©  Briggs and Stratton. All Rights reserved 4 11-Oct-2017



Carburetor Assy,Fuel,A/CCarburetor Assy,Fuel,A/CCarburetor Assy,Fuel,A/CCarburetor Assy,Fuel,A/C
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

90 297567 Carburetor Assembly
95 93499 Screw, Sem Pan Head (Throttle Valve)
96 211237 Valve-Throttle
97 299692 Shaft-Throttle
109 390076 Shaft, Lever And Valve-Choke
114 66594 Sealing Washer (Needle Valve)
116 65978 Seal, O-Ring (Needle Valve)
117 230590 Nut, Hex
118 23433 Valve-Needle
127 22831 Plug-Welch
147 230591 Seat-Needle Valve
148 22235 Washer, Brass
149 26336 Spring-Needle Valve
151 93527 Screw, Tapping Roun (5-40 X 5/8"})
152 260575 Spring-Throttle Adjustment
163 27660 Gasket-Air Cleaner Mtg.
172 271077 Spacer-Air Cleaner
180 297257 Tank-Fuel
181 392304 Cap-Fuel Tank
190 93440 Screw, Sem Pan Hd C
191 270073 Gasket-Fuel Tank

 -Included in Gasket Set-Part No. 297616
202 260654 Link-Throttle
209 260703 Spring-Governor
268 66986 Casing, Wire (48" Cut To Required Length)

 -If longer casing is needed, specify length in inches; if a shorter casing is needed
order No. 66986 and cut to required length.

269 26099 Wire, Control (54" Cut To Required Length)
 -If longer wire is needed, specify length in inches; if shorter wire is needed order
No. 26099 and cut to required length.

270 63426 Nut, Hex
271 290568 Lever-Control
305 93158 Screw, Sem Hex Head (1/4-20 X 5/8")
351 91920 Screw, Machine Fill (8-32 X 5/8")
352 66794 Washer-Insulating
353 92791 Lockwasher, Interna
354 90576 Nut, Hex (8-32)
355 66554 Washer-Insulating
356 298479 Wire-Ground
392 260455 Spring-Pump Diaphragm
394 270026 Diaphragm-Pump
408 93537 Screw-Sem
409 299509 Housing-Speed Control
410 260948 Link-Speed Control
432 221377 Cap-Spring
433 93265 Pin-Roll
434 210959 Cover-Diaphragm
435 93141 Screw, Sem Filliste (Diaphragm Cover)
445 392308 Filter-Air

Cables used after this Code number are integral with the ignition coil

Footnotes:Footnotes:Footnotes:Footnotes:

Not F
or

Not F
or

Not F
or

Not F
or

Repro
duct io

n

Repro
duct io

n

Repro
duct io

n

Repro
duct io

n

Copyright ©  Briggs and Stratton. All Rights reserved 5 11-Oct-2017



Carburetor Assy,Fuel,A/CCarburetor Assy,Fuel,A/CCarburetor Assy,Fuel,A/CCarburetor Assy,Fuel,A/C
Mfg. No: 100902-0349-99

Not F
or

Repro
duct io

n

Copyright ©  Briggs and Stratton. All Rights reserved 6 11-Oct-2017



Carburetor Assy,Fuel,A/CCarburetor Assy,Fuel,A/CCarburetor Assy,Fuel,A/CCarburetor Assy,Fuel,A/C
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

446 222844 Base-Air Cleaner
447 93817 Screw-Cover Mtg.
454 296178 Filter-Fuel (For 3/16" O.d. Brass Pipe)
534A 93818 Screw, Air Cleaner
534 63949 Stud-Air Cleaner
534 93374 Screw-Air Cleaner
535A 270979 Element-Air Cleaner
535 270067 Element-Air Cleaner
535 270209 Element, Filter

 -Uses: 221969 Support-Air Cleaner
535 390492 Filter-Air

 -Uses: 221969 Support-Air Cleaner
536A 392368 Cleaner-Air
536 297595 Cleaner Assy.-Air
549 270978 Washer

 -(Below Internal Screw Head)
609 260029 Spring-Throttle Link
611 391813 Tube-Pick Up (For 2 And 3 Quart Tanks)
612 296811 Pipe/Sleeve Assy
617 270074 Seal-Intake Elbow Tube
618 260648 Spring-Choke Return
619 93380 Screw-Sem
620 297548 Plate-Control
621 297472 Switch, Stop Assy
634 270167 Washer (Felt)
642 222626 Cover-Air Cleaner
643A 222594 Support-Foam Elemen (1/4" Deep)
643 221321 Cup-Air Cleaner
681 299060 Valve-High Speed (Threaded)

Cables used after this Code number are integral with the ignition coil

Footnotes:Footnotes:Footnotes:Footnotes:

Not F
or

Not F
or

Not F
or

Not F
or

Repro
duct io

n

Repro
duct io

n

Repro
duct io

n

Repro
duct io

n

Copyright ©  Briggs and Stratton. All Rights reserved 7 11-Oct-2017



Complete Engine AssemblyComplete Engine AssemblyComplete Engine AssemblyComplete Engine Assembly
Mfg. No: 100902-0349-99

Not F
or

Repro
duct io

n

Copyright ©  Briggs and Stratton. All Rights reserved 8 11-Oct-2017



Complete Engine AssemblyComplete Engine AssemblyComplete Engine AssemblyComplete Engine Assembly
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 391976 Cylinder Assembly
2 297565 Bushing/Seal Kit

 -Requires special tools for installation.
3 299819 Seal, Oil (Plain Bearing Covers)
5 211127 Head-Cylinder (High Compression)
7 270383 Gasket-Cylinder Head

 -Included in Gasket Set-Part No. 297616
8 297261 Breather-Valve Chamber
9 27549 Gasket, Valve Cover

 -Included in Gasket Set-Part No. 297616
10 93394 Screw
11 67738 Tube-Breather
12 270069 Gasket-Crankcase .015" Thick (Standard)

 -Included in Gasket Set-Part No. 297616
12 270122 Gasket-Crkcse (.005" Thick)

 -Included in Gasket Set-Part No. 297616
12 270123 Gasket-Crkcse (.009" Thick)

 -Included in Gasket Set-Part No. 297616
13 93368 Screw-Cylinder Head (2-3/32" Long)
14 93369 Screw-Cylinder Head (2-15/32" Long)
15 91084 Plug, Pipe (Standar (3/8")
16 260646 Crankshaft
18 297587 Sump-Oil
19 297604 Bushing-Oil Sump

 -Requires special tools for installation.
20 294167 Seal, Oil (Crankshaft-p.t.o. Side)
21 66768 Plug, Oil Fill
22 93032 Screw-Tank Mounting
23A 297348 Flywheel-Magneto

 -Used Before Code Date 6308261
23 297229 Flywheel-Magneto

 -Used After Code Date 6308231
24 61760 Key, Flywheel (For Breaker Ignition System)
25 298168 Piston Assy-Std
25 298169 Piston Assembly .010" O.S.
25 298170 Piston Assembly .020" O.S.
25 298171 Piston Assembly .030" O.S.
26 297575 Ring Set-Std

 -Used Before Code Date 6306171
26 297576 Ring Set-Piston .010" O.S.

 -Used Before Code Date 6306171
26 297577 Ring Set-Piston .020" O.S.

 -Used Before Code Date 6306171
26 297578 Ring Set-Piston .030" O.S.

 -Used Before Code Date 6306171
26 298174 Ring Set-Piston Std.

 -Used After Code Date 6306141
26 298175 Ring Set-Piston .010" O.S.

 -Used After Code Date 6306141
26 298176 Ring Set-Piston .020" O.S.

 -Used After Code Date 6306141
26 298177 Ring Set-Piston .030" O.S.

 -Used After Code Date 6306141

If longer rope is needed-order No. 66684 (used after Code No. 6507211) or No. 66514 and cut to required length
Cables used after this Code number are integral with the ignition coil

Footnotes:Footnotes:Footnotes:Footnotes:

Not F
or

Not F
or

Not F
or

Not F
or

Repro
duct io

n

Repro
duct io

n

Repro
duct io

n

Repro
duct io

n

Copyright ©  Briggs and Stratton. All Rights reserved 9 11-Oct-2017



Complete Engine AssemblyComplete Engine AssemblyComplete Engine AssemblyComplete Engine Assembly
Mfg. No: 100902-0349-99

Not F
or

Repro
duct io

n

Copyright ©  Briggs and Stratton. All Rights reserved 10 11-Oct-2017



Complete Engine AssemblyComplete Engine AssemblyComplete Engine AssemblyComplete Engine Assembly
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

26 298744 For Chrome Piston Ring Set Standard Size
 -Used After Code Date 6306141

27 260645 Lock-Piston Pin
28 297581 Pin Assy.-Piston Standard
28 297582 Pin Assy.-Piston .005" O.S.
29 297568 Rod Assembly-Conn.

 -For Connecting Rod with .020" undersize Crankpin Bore-order No. 298786
31 221451 Lock-Connecting Rod Screw

 -Used Before Code Date 6503241
31 221741 Lock-Connecting Rod Screw

 -Used After Code Date 6503231
32 91162 Screw, Hex Head Cap (5/16-18 X 1-1/2")

 -Used Before Code Date 6503241
32 93450 Screw-Connecting Rod

 -Used After Code Date 6503231
33 211119 Valve-Exhaust
34 260961 Valve-Intake

 -Used Before Code Date 6911211
34 261044 Valve-Intake

 -Used After Code Date 6911201
35 260552 Spring, Valve
36 26478 Spring, Valve (Exhaust)
37 222443 Guard-Flywheel
40 93312 Retainer, Spring (Used With Valves With Groove In Stem)
45 260642 Tappet-Valve
46 211117 Gear-Cam
52 270070 Gasket-Intake Elbow Mounting

 -Included in Gasket Set-Part No. 297616
56 280117 Pulley-Starter

 -Used After Code Date 6507211
56 294088 Pulley-Rewind Starter

 -Used Before Code Date 6507221
57 294303 Spring-Rewind Starter
58 294584 Rope/Starter (47-1/8" Long)

 -Used Before Code Date 6507221
58 66694 Rope-Starter (47-1/8" Long)

 -Used After Code Date 6507211
59 230228 Pin-Starter Rope
60 66728 Grip-Starter Rope.
61 68618 Bumper-Str Pull

 -(Used with Steel Pulley only)
66 221653 Washer, Steel (Non-Coated)

 -Used Before Code Date 6405250
66 298310 Clutch Assy.-Rewind Starter

 -Used After Code Date 6405220
66 298798 Clutch Assy.-Rewind Starter

 -Uses: 212132 Housing-Starter Clutch 66718 Washer-Thrust 298799 Ratchet
67 210400 Housing-Starter Clutch

 -Used Before Code Date 6405250
67 212131 Housing-Str. Clutch

 -Used After Code Date 6405220
68 63770 Ball-Clutch
70 296597 Ratchet-Starter

 -Used Before Code Date 6405250

If longer rope is needed-order No. 66684 (used after Code No. 6507211) or No. 66514 and cut to required length
Cables used after this Code number are integral with the ignition coil

Footnotes:Footnotes:Footnotes:Footnotes:

Not F
or

Not F
or

Not F
or

Not F
or

Repro
duct io

n

Repro
duct io

n

Repro
duct io

n

Repro
duct io

n

Copyright ©  Briggs and Stratton. All Rights reserved 11 11-Oct-2017



Complete Engine AssemblyComplete Engine AssemblyComplete Engine AssemblyComplete Engine Assembly
Mfg. No: 100902-0349-99

Not F
or

Repro
duct io

n

Copyright ©  Briggs and Stratton. All Rights reserved 12 11-Oct-2017



Complete Engine AssemblyComplete Engine AssemblyComplete Engine AssemblyComplete Engine Assembly
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

70 298436 Ratchet-Str. Clutch
 -Used After Code Date 6405220

71 221301 Washer
 -Used Before Code Date 6405250

71 221653 Washer, Steel (Non-Coated)
 -Used After Code Date 6405220

72 26032 Spring-Clutch Retainer-Washer
 -Used Before Code Date 6405250

73 220648 Screen-Starter Pulley
 -Used Before Code Date 6405250

73 221661 Screw-Rewind Starter
 -Used After Code Date 6405220

74 93490 Screw-Hex
75 220865 Washer, Belleville (Used With Heavy Flywheel)
76 68238 Seal-Ratchet
81 222263 Lock, Screw Head (3/8" Dia. Bolt Holes)
123 93512 Screw-Hex (53/64" Long)
124 93367 Screw-Hex (1-1/8" Long)
200A 221508 Guide-Air

 -Used Before Code Date 6308261
200 221480 Guide-Air

 -Used After Code Date 6308231
201 260649 Link-Mechanical Governor
219 297249 Oil Slinger Gear, Governor And Bracket
227 297583 Governor Control Le (For 3/16" Dia. Gov. Crank)

 -Used Before Code Date 75102906
227 391967 Governor Control Le (For 1/4" Dia. Crank)

 -Used After Code Date 75102806
229 220680 Washer, Steel
230 221559 Washer (3/16" Inside Dia.)
230 222450 Washer, Steel Zinc
265 22372 Clamp-Casing

 -For clamp mounted with cylinder head screw-order No. 221534
267 93469 Screw, Hex Head Thr
298 220859 Locknut, Muffler/El
299 392811 Muffler Grp (Lo-Tone)
300A 391313 Muffler-Exhaust
300 297274 Muffler/Deflector K
302 261409 Locknut, Muffler/El
303 91464 Elbow, Exhaust (90 Degrees Street)
304 No Nomenclature

 -For type Numbers not listed below, see Ref. No. 608
306 221484 Shield-Cylinder
307 93042 Screw, Sem Hex Head
308 221452 Cover-Cylinder Head
333A 297594 Armature-Magneto

 -Used Before Code Date 6308261
333 298316 Armature-Mag (For Points And Condenser)

 -Used After Code Date 6308231
334 93705 Screw, Tapping Hex (8-32 X 3/8)
335 93414 Screw, Sem Hex Head
336 297250 Cable-Ignition

 -Used Before Code Date 6208220

If longer rope is needed-order No. 66684 (used after Code No. 6507211) or No. 66514 and cut to required length
Cables used after this Code number are integral with the ignition coil

Footnotes:Footnotes:Footnotes:Footnotes:

Not F
or

Not F
or

Not F
or

Not F
or

Repro
duct io

n

Repro
duct io

n

Repro
duct io

n

Repro
duct io

n

Copyright ©  Briggs and Stratton. All Rights reserved 13 11-Oct-2017



Complete Engine AssemblyComplete Engine AssemblyComplete Engine AssemblyComplete Engine Assembly
Mfg. No: 100902-0349-99

Not F
or

Repro
duct io

n

Copyright ©  Briggs and Stratton. All Rights reserved 14 11-Oct-2017



Complete Engine AssemblyComplete Engine AssemblyComplete Engine AssemblyComplete Engine Assembly
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

337 293918 Spark Plug,resistor
337 29693 Spark Plug
337 298809 Spark Plug

 -Spark Plugs use Ignition Cable Terminal No. 221798
340 26018 Spring-Breaker Arm
341 93381 Screw, Machine Hex
342 65704 Plunger-Breather Point
344 93042 Screw, Sem Hex Head
345 220366 Cover-Breather Point And Condenser
346 93705 Screw, Tapping Hex (8-32 X 3/8)
353 92791 Lockwasher, Interna
354 90576 Nut, Hex (8-32)
358 297616 Gasket Set
372 220477 Clamp-Condensor
375 294628 Breaker Points And Condensor Set
375 299061 Ignition Kit

 -Includes: 294628 Point Set 65704 Plunger 61760 Key-Flywheel
377 93065 Key, Woodruff (No. 6)
506 90200 Screw-Slotted (8-32 X 1/2")
507 66895 Insulator-Terminal
516 260374 Condenser Spring
527 93376 Clip-Breather Pipe
528 230717 Tube-Breather
529 67608 Grommet

 -(Used with Pull Choke Carburetors)
552 230735 Bushing-Gov. Shaft (3/16" I.d.)

 -Used Before Code Date 75102906
552 231078 Bushing, Governor S (1/4" I.d.)

 -Used After Code Date 75102806
562 92613 Bolt-Gov Lever
592 231082 Nut (10-24)
594 93559 Screw-Tank To Bracket
608 297259 Blower Housing/Star (10 O'clock)
613A 93704 Screw-Muffler Mtg.
613 93377 Screw-Muffler Mtg.
614 93306 Pin, Cotter
615 93307 Retainer-E Ring
616 230714 Crank-Governor (3/16" Dia.)

 -Used Before Code Date 75102906
616 231076 Crank-Governor (1/4" Dia. Shaft)

 -Used After Code Date 75102806
622 260676 Washer-Spring
623 93838 Screw, Shoulder Hex (#6-32 Thread)
624 297252 Lever-Linkage
625 297254 Manifold-Intake
635 66538 Elbow-Spark Plug
645 23513 Bushing-Plunger

 -(Used only with Breaker Point Ignition)
665 296768 Oil Minder
676A 221527 Deflector-Exhaust (Direct Outlet)

If longer rope is needed-order No. 66684 (used after Code No. 6507211) or No. 66514 and cut to required length
Cables used after this Code number are integral with the ignition coil

Footnotes:Footnotes:Footnotes:Footnotes:

Not F
or

Not F
or

Not F
or

Not F
or

Repro
duct io

n

Repro
duct io

n

Repro
duct io

n

Repro
duct io

n

Copyright ©  Briggs and Stratton. All Rights reserved 15 11-Oct-2017



Complete Engine AssemblyComplete Engine AssemblyComplete Engine AssemblyComplete Engine Assembly
Mfg. No: 100902-0349-99

Not F
or

Repro
duct io

n

Copyright ©  Briggs and Stratton. All Rights reserved 16 11-Oct-2017



Complete Engine AssemblyComplete Engine AssemblyComplete Engine AssemblyComplete Engine Assembly
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

676B 222292 Deflector, Muffler (Side Outlet)
676 221488 Deflector-Exhaust (Side Outlet)
725 221885 Shield-Heat
851 221798 Terminal-Spark Plug
869 211158 Seat-Intake Valve (Standard)
870 211172 Seat-Valve (Intake)
871 63709 Bushing-Guide (Brass)

If longer rope is needed-order No. 66684 (used after Code No. 6507211) or No. 66514 and cut to required length
Cables used after this Code number are integral with the ignition coil

Footnotes:Footnotes:Footnotes:Footnotes:

Not F
or

Not F
or

Not F
or

Not F
or

Repro
duct io

n

Repro
duct io

n

Repro
duct io

n

Repro
duct io

n

Copyright ©  Briggs and Stratton. All Rights reserved 17 11-Oct-2017



Copyright ©  Briggs and Stratton. All Rights reserved 11-Oct-2017


	Carburetor Assy,Fuel,A/C
	Complete Engine Assembly

